
 

 

Sewer Feasibility Study 
Town of Amenia 

June 2022 
 

 

 

 

 

Services Provided in New York by T&B Engineering  and 

Landscape Architecture ,  PC 



Table of Contents  
 

 

Amenia Sewer Feasibility Study  i 

Executive Summary 

Section 1 Project Planning 

1.1 Introduction ..................................................................................1-1 

1.2 Previous Planning Efforts .................................................................1-1 

1.3 Site Information .............................................................................1-5 

1.3.1 Location & Population Trends ................................................. 1-5 

1.3.2 Environmental Justice Areas .................................................. 1-5 
[...]
However, if a sustained power outage lasted for several days, the municipality would need 

to pump each septic tank into the collection system. For a conventional collection system, 

this would simply require providing emergency power at a central pump station, rather 

than requiring service at many individual systems. Both conventional and alternative 

systems that utilize gravity collection avoid these problems. All water resource recovery 

systems, conventional and alternative, require emergency power at the main recovery 

system location. 

STEG/STEP Collection System Layout 

A benefit of effluent sewer systems is that they can be constructed within an easement 

instead of directly in roadways or under road surfaces, avoiding expensive surface 

restorations. For example, many of the buildings within the proposed sewer district are at 

the front of the parcel and thus the existing septic tanks are most likely located in the rear 

of the parcel. Since many of these parcels would have minimal room on the side or in front 

of the building for a new STEG or STEP tank, it would present construction challenges for 

installing new service laterals from the rear of the building to the street. 

There are pros and cons for routing the sewers on the backside of parcels instead of in 

the street. Routing them behind the houses typically reduces the length of lateral service 

connections and reduces construction complexities with installation of sewer lines in state 

roadways such as Route 22, Route 44, and Route 343. However, it also requires 

easements through each parcel, the sewer mains may be harder to access in emergency 

situations in winter months, and residential backyards will be disturbed when future 

repairs to the sewer mains are needed. It should be noted that easements for each parcel 

will be required regardless, and that constructing useable easements is important since 

the utility will own tanks and equipment on private property and will require access from 

time to time to provide operation and maintenance (O&M). 

The location of the sewer mains for the preliminary septic tank effluent collection system 

layouts shown in Figure A.12c, Figure A.12d, and Figure A.12e were based on the assumed 

location of septic tanks relative to the buildings and parcel boundaries. The location of 

each septic tank and other underground utilities would be surveyed as part of the final 

design of a septic tank effluent collection system. At that time, it may be determined that 

it would be more beneficial and cost effective to run the sewer mains under the roads and 

have the service laterals go from the septic tanks to the sewer main in the street rather 

than to a sewer main on the backside of the parcels. 



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-5 

As shown in Figures A.12c, A.12d, and A.12e, the collection system layout varies changes 

slightly based on the location of the water resource recovery system. If the water resource 

recovery system were located at the Silo Ridge Property (Figure A.12c) or the Leonard 

Property (Figure A.12d) a pressurized STEP collection system would likely be required for 

the entire system. If the water resource recovery system were located at the Mechanic 

Street Property (Figure A.12e) a pressurized STEP collection system would likely be 

required for the portion of the sewer district on the north side of Railroad Avenue. A gravity 

STEG collection system could be used for the Depot Hill area with a separate gravity line 

feeding the water resource recovery system since this area is all at a higher elevation 

compared to the Mechanic Street Property.  

For the alternative analysis, it was assumed that the collection systems would be as shown 

in Figures A.12c, A.12d, and A.12e. 

6.2 Water Resource Recovery Systems 
Many larger communities have “conventional” wastewater treatment systems which 

generally consist of the following components: 

• Primary treatment for the removal of solids 

• Secondary treatment which typically consists of biological treatment for the 

removal of additional contaminates 

• Tertiary treatment for further removal of contaminants by biological, chemical, or 

physical means 

• Disinfection by chemical treatment or by UV light 

• Return to a surface water body 

Since most conventional wastewater treatment systems were built for large municipalities, 

extensive centralized systems were justifiable due to the significant flows requiring 

treatment and the site constraints faced by densely developed communities. However, a 

conventional system may not be the best match for a smaller, rural community such as 

Amenia.  

There is strong interest in many smaller communities about alternative technologies for 

water resource recovery; however, considering the significant cost burden it takes a small 

community to implement any wastewater system, there is a tendency to utilize the ‘tried 

and true’ approach of a conventional system. Unfortunately, a conventional system has 

energy, economic, and environmental impacts that place additional cost burdens on small 

communities. 

One of the most significant disadvantages of a conventional system for small communities 

is solids handling. Conventional systems typically consist of screening for large solids 

removal, comminutors, large above ground settling basins to remove the remaining solids, 

pumps to remove the collected solids, digesters to further break down sludge or 

mechanical dewatering devices and then loading facilities for trucking to conventional 

landfills. 

Solids removal components are generally expensive to build and operate especially at a 

small scale. From a technical standpoint, sludge removal, collection, and disposal are one 

of the most significant challenges to any wastewater system. When considering the 

economic scale of small community systems, successfully addressing sludge management 

is vital. 



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-6 

 
Figure 6.2 

Conventional Water Resource Recovery System 

In general, conventional treatment systems are treating higher flows and have more 

complex treatment components due to onsite sludge management. For proper operation, 

conventional facilities require a full-time licensed operator and generally at least one other 

trained staff member. Alternative water resource recovery systems typically treat smaller 

flows and have simpler treatment systems; thus, staffing is usually part time. 

 

Due to the rural character and size of the proposed Amenia sewer district, associated 

costs, and staffing requirements of a conventional wastewater treatment system, it is 

recommended that the Town of Amenia focus on an alternative water resource recovery 

system instead of a conventional system. 

An alternative water resource recovery system accomplishes treatment in two locations; 

primary treatment occurs in the onsite septic tanks, and secondary treatment which occurs 

at a site where the flow has been collected. There are several differences between 

conventional systems and alternative systems. The significant differences include: 

• Sludge Management 

• Piping Costs 

• Operation & Maintenance 

With many alternative systems, solids removal occurs at each parcel or a combination of 

a few parcels. This allows typical residential septic tank pumpers and haulers to handle 

solids removal and disposal. Typically, the sewer district is responsible for all maintenance 

of septic tanks, ensuring that efficient solids removal is occurring. Piping costs are lower 

due to small pipe sizes and less infrastructure such as manholes and operations and 

maintenance is generally less due to the simplicity of the systems. 



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-7 

There are many suitable alternative technologies available for water resource recovery.  

However, there are minimum criteria that each system must meet including the ability to 

meet regulatory effluent limits and NYS DEC Region 3 should be familiar with the system. 

Water resource recovery system technologies that have not been previously approved by 

the NYS DEC for a community application will have a much longer review period and have 

a significant chance of delaying project schedule. 

Table 6.1 summarizes the water resource recovery systems that were considered for 

Amenia but were not analyzed. 

Table 6.1 – Water Resource Recovery Systems Not Analyzed 

Treatment System      Reason(s) Not Considered 

Conventional Activated 

Sludge Systems 

• Complexity 

• Inappropriate size 

• Construction costs 

• Staffing requirements 

• O&M requirements 

Packaged Steel Activated 

Sludge Treatment Systems 

• Complexity 

• Longevity concerns 

• Staffing requirements 

• O&M requirements 

Alternative Individual 

Onsite Treatment Systems 

• O&M requirements and costs 

• Does not address concerns with reserve area 

 

The types of treatment systems that were analyzed for Amenia include: 

1. Membrane Bioreactors (MBR) 

2. Moving Bed Biofilm Reactors (MBBR) 

3. Packed Bed Media Filters (PBF) 

4. KleanTU NitROE System 

6.2.1 Membrane Bioreactors (MBR) 

General Description 

Membrane bioreactors (MBR) combine biological oxidation of the activated sludge process 

with membrane separation. MBR systems treat wastewater through aerobic digestion and 

membrane filtration. This allows both to occur in a single unit operation and eliminates 

the need for large settling tanks required in conventional water resource recovery 

systems. Air is introduced into the tank housing the membranes which provides oxygen 

for the biological process, mixes the tank, and scours the membranes to reduce fouling. 

There are several manufacturers of packaged MBR systems, however, the Ovivo MBR has 

been used as the basis for the Amenia preliminary design. The Ovivo MBR is a packaged 

system designed to be simple to operate and with options ranging from initial solids 

removal through disinfection.  



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-8 

The Ovivo packaged MBR systems are available in two configurations including an 

inground concrete tank configuration where the components are supplied loose, and the 

contractor builds the tank and installs the components or an above ground packaged 

system which includes the tanks and all components pre-assembled. The pre-assembled 

tank configuration has been used for the alternative analysis presented in this report. The 

MBR system has only been considered in conjunction with a surface return system since 

MBR systems are not as cost effective compared to other technologies when used in 

conjunction with a subsurface return system. 

The packaged MBR system contains the tanks, fine and coarse screens, membranes, 

transfer pumps, permeate pumps, dosing pumps, blowers, transformers, breakers, UV 

disinfection system, instrumentation, and controls. An equalization tank, sludge tank, and 

post aeration will need to be provided separately. A typical Ovivo packaged MBR system 

in the pre-assembled tank configuration is shown in Figure 6.3. 

 
Figure 6.3 

Ovivo Packaged MBR System 

Preliminary MBR Design 

Assuming treatment of septic tank effluent, an average day design flow of 75,000 gpd, 

and the anticipated surface return limits discussed in Section 4.3; a dual-zone MBR system 

would be required. To treat the estimated average day design flow, eight membrane units 

would be required for the surface return system. The membrane units will be split into 

two parallel trains with four membranes in each train. A pre-anoxic zone and an aerobic 

zone will be located upstream of the membrane zones. A flow equalization tank, influent 

flow meter, sludge holding tank, and post aeration are not included in the packaged MBR 

system. A building will also be required for the MBR system. The approximate building 

size for the MBR system is 50’ x 70’. 

Figure 6.4 shows the preliminary layout of the MBR system for Amenia. Supplemental 

information regarding the Ovivo MBR system can be found in Appendix H. 

The Ovivo packaged MBR systems have been installed in well over 200 applications across 

the country including several in New York. A similar system was approved and installed 

within NYS DEC Region 3 at the Storm King School in Cornwall. 



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-9 

 
Figure 6.4 

Preliminary Layout of Ovivo Packaged MBR (Surface Return) 

Other components which are not part of the MBR packaged system but will be required if 

this type of water resource recovery system is selected include: 

• Influent flow meter 

• 25,000 gallon FRP flow equalization tank with submersible duplex pumps and a 

submersible mixer/aerator 

• 3,500 sq ft building (50’x70’) on a concrete slab 

• 20,000 gallon sludge holding tank with decant pumps 

• Electrical service 

• Building plumbing, heating, and ventilation 

• Buried and exposed process piping 

• Chemical totes 

• Post aeration system 

• Back-up generator 

• Site upgrades  



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-10 

6.2.2 Moving Bed Biofilm Reactors (MBBR) 

General Description 

Moving Bed Biofilm Reactor systems consist of an aeration tank with media that is 

suspended within the tank (typically high-density polyethylene). The plastic media 

provides a surface for biofilm to grow. The media is mixed within the tank by the aeration 

system thus allowing good contact between wastewater and the biofilm on the media. As 

the media moves throughout the water column, oxygen and organic/inorganic material 

are available to the biofilm which absorbs, oxidizes, and reduces these pollutants thus 

providing treatment. MBBR systems are considered a fixed film technology and have no 

return activated sludge, and therefore they have a reduced footprint and simpler operation 

and maintenance compared to conventional activated sludge systems. 

There are several manufacturers of packaged MBBR systems, however, the AquaPoint 

AquaCELL MBBR system has been used as the basis for the Amenia preliminary design. 

The AquaPoint MBBR is a packaged system designed to be installed within buried fiberglass 

tanks which are readily available and lower in cost compared to cast-in-place concrete 

tanks. 

The packaged system generally consists of three parts: 1) an influent EQ tank, 2) an MBBR 

train, and 3) clarifiers. The MBBR system can be configured for a subsurface return or 

surface return system. An MBBR designed to meet surface return limits will be larger than 

a system designed for subsurface return, and it will also require additional media, tertiary 

filtration, UV disinfection, and post aeration. A representative picture of AquaPoint MBBR 

system is shown in Figure 6.5. Figure 6.5 shows a system with AquaPoint Bioclere units 

instead of clarifiers. Clarifiers, with covers will look very similar to the Bioclere units shown 

in the upper right portion of Figure 6.5. 

 
Figure 6.5 

Representative Image of AquaPoint MBBR System 



Section 6 Alternatives Considered Tighe&Bond 
 

 

Amenia Sewer Feasibility Study  6-11 

Preliminary MBBR Design 

Assuming treatment of septic tank effluent, an average day design flow of 75,000 gpd, 

and the anticipated permit return limits discussed in Section 4.3; the MBBR system would 

consist of the following components: 

• 25,000 gallon FRP flow equalization tank with submersible duplex pumps and a 

submersible mixer/aerator 

• Two 7,500 gallon dual stage FRP MBBR tanks in parallel with media, CPVC aeration 

grids, and dual blowers in FRP enclosures for a subsurface return system or two 

12,500 gallon dual stage FRP MBBR tanks in parallel with media, CPVC aeration 